

ISO 21702:2019 Antiviral Test Certificate

This is to certify that

AGGRECOAT SILVER Coating (ACSI-HS9)

supplied by **AggreBind Inc**

has been tested to ISO 21702:2019 standards and shown to reduce

- **SARS-COV-2* = 82.22% after 6 hours****
- **SARS-COV-2* = 95.32% after 24 hours****

*** Viral strain is SARS-COV-2_COV2019 ITALY/INMI1**

**** Reduction of the treated sample against the untreated/control sample**

Date of test report: 22nd February 2021
Test laboratory: Vismederi Textyle S.r.l.

Test Report No: 2100016/05



Dr Sue Bethel
Technical Manager

